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Additional characterization results 

XRD diffraction  

Figure S1 shows the XRD patterns at small angle 2 of composite. If the composites are 

prepared by post-synthesized method, HT/SBA samples, XRD patterns show the 

diffraction peaks characteristic of the SBA-15, (100), (110) and (220). The 

(Mg/Al)/SBA exhibit a very small peaks at 1.5 º2 Interlayer distance (d100) are 

presented in Table 1. 

 

Figure S1: XRD patterns of samples at low °2 
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Thermogravimetric analysis  

Figure 3 compares the thermograms (TG) of all composites previously calcined at 

550 °C. The weight loss of SBA-15 is rather insignificant (0.8 wt %), which is 

attributed to the water molecules desorption. Slight weight variations observed from 

200 °C are due to condensation of isolated silanol groups. The post-synthesized 

composites, HT/SBA(C) and HT/SBA(NC), present ca. 4 wt % of difference. The 

HT/SBA(NC) composite may present more silanol groups than HT/SBA(C) [1]. Still, 

the Mg–Al hydrotalcite presented the most weight loss of all samples, ca.12 wt %. The 

in situ-synthesized composite, (Mg/Al)SBA shows a final weight loss similar to the 

HT/SBA(NC), ca. 8 wt %. The weight loss of composite is due to the OH 

decomposition from superficial [Mg-Al(OH)n]
(2−n)

 groups, which remain on the 

composites surface [1]. 

 

Figure S2: Thermogravimetric (TG) experiments of the HT, SBA-15 and nanoporous 

composites. All samples were previously calcined at 550 °C. 
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SEM and TEM images of SBA-15 

The SEM analysis shows a SBA-15 with elongated particles having sized between 0.5 

and 2 m, Figure S3. By TEM analysis the channels characteristic of the SBA-15 are 

observed, Figure S4. 

 

Figure S3: SEM image of SBA-15. 

 

Figure S4: TEM image of SBA-15. 
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